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Pediatric MDR-TB: Current State of the 
Field 

• Estimated 33,000 children 
with MDR-TB each year 

• Few diagnosed or offered 
treatment but those that 
are have excellent 
outcomes 

• Dosing and safety of 
currently used agents 
only recently assessed 

• Children with resistance 
or intolerance to SLDs 
receive a lower standard 
of care than adults 

 



New Drugs for Children 

• Bedaquiline: PK and 
safety study planned; 
no child-friendly 
formulation; 
recommended dose 
6mg/kg loading 
followed by 3mg/kg 
maintenance 

 

• Delamanid: Excellent PK and 
safety data in children as 
young as 6 years; pediatric 
formulation being 
developed; 100mg twice 
daily if >35kg; 50mg twice 
daily if 20-35kg; 3-4 mg/kg 
daily as a general guide 



  



Repurposed Drugs and Children 

• Linezolid: Good PK and 
safety data from bacterial 
infections; available as a 
suspension but global 
shortage; recommended 
dose is 10mg/kg twice daily 
(<10years) or 300mg once 
daily 

 

• Clofazimine: Limited PK and 
safety data; no child friendly 
formulation; recommended 
dose is 2-3mg/kg daily; can 
dose every other day in 
smaller children if unable to 
get gelcaps <100mg 

 



Pediatric MDR-TB 

• Don’t be afraid of treating; 
be afraid of NOT treating 

• Community of experts: 
http://sentinel-project.org/ 

• Contact me at any time: 
jenniferfurin@gmail.com 
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Conclusions 

• Children should NOT be 
denied access to new and 
repurposed drugs while 
waiting for ideal dosing 
recommendations 

• Use of new drugs can 
minimize toxicity 

• DLM is the new drug of 
choice for children 

• Advocacy needed to 
ensure children also 
benefit from advances in 
treatment regimens 

 


